GENERAL

“Refer to figure- 8 to familiarize yourself with the installa-'
“tion. :

N A varNiNG

' | Before installing kit or making any adjustments,
make sure engine is stopped, ignition key is re-
~ | moved, and parking brake is set.

1. Remove the front screw (1, figure 1) from each side
of the electric clutch if electric clutch is installed.

“Figure 1.
1. Screw__ 2. Clevis

2. Install the hitch as shown in figure 2. To determine
what hardware to use, see “2WD” or “4WD” box in
figure 8.

3. Install the brackets (3, figure 3) to each side of rear -

axle with parts shown; leave loose at this time. If a

rollover cab is installed, do not use the bars (2) and
install as in figure 4. If rollover cab is not installed, :

install parts as shown in figure 5.

'INSTALLATION
INSTRUCTIONS

HITCH ASSEMBLY . -

MFG. NO. 1690772

‘ REQUIRED TO INSTALL DOZER BLADE !
— . AND SNOWTHROWER ON 9518 & 5015
DIESEL TRACTORS

TR T T =
\
N !
| =

o\@ O
! = h
~ Figure 2. :

. Sorew S

A-**?347‘7

NOT USED WITH
ROLLOVER CAB

! u A‘
_ ‘{\\
%)
. )
<—— FRONT
) e&—*
S) .—_ ]
Figure 3. ' ' 3. Bracket (right-hand shown) -
_1, Screws 4. Lockwasher :
2. Bar | 5. Nut

. PRINTED IN U.S.A.
841

' FORM - 1671137

|



il A-*335

R.H. REAR
AXLE SEEN |-
FROM REAR

—~ ITEM 3
IN FIGURE
3.

Figure 4. (Shown with Rollover Cab)
1. VBracket

4, insfcall'cross tubes (3, ﬁguré 6) as follows.
a. Position the tubes (3) under the tractor, so that .

tube that goes from R.H. rear wheel to left side -
of hitch is on top.

Figure 5. (Shown without Rollover Cab) -
1.‘VVBracrket - 2. Bar’

b. Connect the yokes (1, figure 7) to the hitch using |
pins and clips. On the right-hand side use the :
bottom hole in hitch as shown in figure 7. On the |
left-hand side, use the upper hole. ‘&

c.'Connect the rear ends of the tubes to the =
brackets (3, figure 3). Use one 1/2 x 1-1/4
capscrew, 1/2 lockwasher and 1/2 nut on each
side. Thread tubes on yokes (1, figure 6) to

achieve length. Tighten the capscrews.

d. Tighten the bolts which secure the brackets (3, .
figure 3).

Tighten the jam nuts (3, figure 7) at both yokes.

Install the plates (4, figure 6) and U-bolts (5) as
shown, to secure the tubes together.

e.
f.

Make sure all bolts are tightened.

A-*336

FRONT OF
. TRACTOR

‘ 'I5i>gl'1|:e"6.
1. Yoke

2, Nut, 5/8
3. Tube

" 4. Plate
' 5. U-Bolt
6. Lockwasher and Nut, 5/16

Figure 7.
1. Yoke

- 2. Hitch
3. Jam Nut




“Ref.

-t

=2QUWoONOOaR_RLN

=

Qty.

Description

Nut, Hex, 5/16-18

Lockwasher, 5/16

Plate, Clamp

Tube Assy. .
Capscrew, Hex Hd., 7/16-14 x 1-1/2
Lockwasher, 1/2 .
Capscrew, Hex Hd., 1/2-13x7 |
Bar

Bracket Assy.

Capscrew, Hex Hd., 1/2-13 x 1-1/4
Capscrew, Hex Hd., 1/2-13x 9
(For use with Roll Over Protector)
Nut, Hex, 1/2-13

U-Bolt

Side Plate Assy.

NNNNNONONR=A® HANNNMNRARONNMNN®O®

Capscrew, Hex Hd., 7/16-14x 1-1/4 ‘
Capscrew, Hex Hd., M12 x 1.75 x 40 MM (4WD) ' E
|
|
|
I

Nut, Hex, 7/16-14
Pin, Yoke

Clip, Spring

Yoke

Nut, Hex, Jam, 5/8-18
Washer, Plain, 1/2

Lockwasher, 7/16
Lockwasher, 12MM ]

CONNECT TO

HITCH AS

SHOWN IN

CONNECT TO
REAR AXLE AS
SHOWN IN
FIGURE 4 OR
FIGURE 5




